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Table 1 Analysis results of tungsten grade of raw ore
FE i 28 K B RALs™ T KA 11 KAes I R ALs™ IV AAew™ vV
b w(WO;) /% 0.25 0.083 0.16 0.10 0.15 0. 064
F2 RUvBHwHENSNER
Table 2 The tungsten phase analysis of weathered ores
RAew 1 RAew 11 KAk I KA IV KAV
B (W0, EHE (W0 HAER (WO, HHEZR w(W0,) EHHXR wW0,) LR
/% /% /% /% /% /% /% /% /% /%
ekess 0.0044 5.21 0.011 6.75 0. 0094 9. 00 0.01 6.67 0.0048 7.52
My 0.058 68.72 0.14 85. 89 0.085 81.42 0.122 81. 33 0. 049 76. 80
Ly 0.022 26. 07 0.012 7.36 0.01 9.58 0.018 12. 00 0.01 15. 67
& it 0.0844  100.00  0.163  100.00 0.1044  100.00 0.15 100. 00 0.0638  100. 00
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Fig.1 Flow sheet of tungsten grinding flotations
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Table 3 Comparative test results between weathered ore and primary ore
— WA A LR
WO,/ % FER/ Y i WO, /% [l i % WO, / %

KAkw 1 0.078 18.91 0.14 34. 14
KAew 11 0.152 7.88 0.53 27. 42
ol 0.105 7.47 0.21 14. 88
AAew IV 0. 150 9. 94 0.55 36. 43
Ak vV 0. 064 10. 26 0.17 27. 24

JE AR 0. 250 11.96 1.93 93. 24
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Table 4  Comparative test results of mixed ore and primary ore
U U i Lk
WO,/ % RN i WO, / % YR WO, /%
ReEw 1 0.192 9. 83 0. 49 25.03
BAET 1 0.210 8.03 1. 94 74.16
RAT 0. 201 9. 40 1. 65 77. 04
RETN 0.216 9.52 1.74 76.72
REHV 0.188 10. 02 1. 45 77.26
A 0. 250 11. 96 1.93 93. 24
*5 RBATEREWESNIGEFREIWEITLLLER
Table 5 The comparison between the oretical and actual recovery rate of mixed ores
BHE WO, fhfi/ v gy AR AR B C
e i‘a*éi#’%%ﬁ WO A RAET R REY A-B® A-c®
B RAH By WO, L SRR WO, £ WO, B WO, #i
mese/ v I e g eER/ % R/ %

JRAH 0. 250 — 93. 24 — — — — — —
AAes 1 0.083 0.194 34. 14 0. 49 25.03 80. 10 84.97 —55.07 —59.94
Kbar 11 0. 160 0.220 27.42 1. 94 74.16 70. 64 76.56 3.52 —2.40
KAk w I 0.100 0. 200 14. 88 1. 65 75. 04 77.70 80. 18 —2.66 —5.14
Nk IV 0. 150 0.217 36.43 1. 74 76. 72 71. 61 80. 01 5.11 —3.29
KAew™ vV 0. 064 0.188 27. 24 1.45 75. 26 82. 66 85.75 —7.40 —10.49
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Analysison the causes of instability of tungsten production index of
a tungsten-molybdenum mine in Jiangxi province and disscussion

on improvement measures

LIU Jin
Guangdong Institute of Resources Comprehensive Utilization s State Key Laboratories of Rare Metals Separation
and Comprehensive Utilization s Guangdong Key Laboratory of Development & Comprehensive Utilization of

Mineral Resources ,Guanzhou Yueyouyan Mineral Resources Technology Co. s Ltd. Guangzhou 510650 ,China

Absrtact: The feed of the concentrator was analyzed and the beneficiation test was carried out in detail for
the unstable production index, low technology index and high energy consumption of a tungsten
molybdenum ore in Jiangxi province. It is found that weathered ore has a great influence on beneficiation
concentrator production, and the mixing of weathered ore is the main reason for the large fluctuation of the
recovery rate of tungsten concentrate. After adopting the scheme of avoiding mixing weathered ore in
primary ore and deal with weathered ore separately, not only the production index is stable, but also the
total recovery rate of tungsten concentrate is raised from the original 72% - 73% to 77% - 80% , which
greatly improves the economic benefits of the plant concentrator.
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